

Our recommended flowchart for antibiotic prophylaxis for Iranian general dentists based on available dose of antibiotics in Iran Part C: patients at risk for poor healing and orofacial infection (Due to impaired immunologic function)

> Cephalexin\*\* 2g orally (4x500mg Cap) OR Clindamycin 600mg orally (2x300mg Cap) OR Azithromycin 500 mg orally OR Clarithromycin 500 mg orally (For children, refer to Box4)

| Antibiotic regimen for children:  | Box 4 |
|---|-------|
| •Amoxicillin: 50 mg/kg orally   |       |
| • Ampicillin: 50 mg/kg IM or IV   |       |
| <ul> <li>Azithromycin: 15 mg/kg orally</li> </ul>   |       |
| •Cefazolin or Ceftriaxone: 50 mg/kg IM or IV  |       |
| •Cephalexin: 50 mg/kg orally  |       |
| Clindamycin: 20 mg/kg orally or IM or IV  |       |
| <ul> <li>Clarithromycin: 15 mg/kg orally</li> <li>**Cephalosporins should not be used in an individual<br/>with a history of anaphylaxis, angioedema, or<br/>urticaria with penicillins or ampicillin.</li> </ul> |       |
| Following with usual dose for one week:<br>•Amoxicillin: 250 mg Cap OR 250 mg/5ml Susp, q8h<br>•Clindamycin: 150 mg Cap, q6h  |       |